MERiH

+4+4
Jbl ALS Tl 5 21l

M2P TAM BOY CAM PANEL MONTAJ HARITASI 4+4+4 | M2P FULL LENGIH GLASS PANEL ASSEMBLY 4+4+4 BO1 MLT
CXEMA CBOPKM CTEKNAHHOI NAHENH M2P NONHOA ANUHBI 4-+4+4 | ey

O M2P

KAT KAPILARI | LANDING DOORS | HAMOMbHBIE ABEPU | idall vl 54

KASA MONTAJI | FRAME ASSEMBLY
YCTAHOBKA KOPMYCA | 5aclill azani

ALUMINYUM ESIK MONTAJI | SILL ASSEMBLY
ATIOMVHVEBBbI/ MOPOT B CBOPE | p ssial¥) die. pran

*NGA:NET GIRIS AGIKLIGI : 700/.../900
*CO: CLEAR OPENING : 700/.../900
*YNCTBIN PA3PLIB BXO[A : 700/.../900

Aliminyum Esik
Aluminium Sill
AMFOMUHUEBbIY MOPOT

Jasall dnzs * 700/-./900

*NGA:NET GIRIS AGIKLIGI : 1000/.../1300
*CO: CLEAR OPENING : 1000/.../1300
*YNCTbIN PA3PbIB BXO[A : 1000/.../1300

Jgslll dnzd :1000/.../1300

Levha Esik
Plate Sill
MOPOT JINCTA
da gl dge

Alliminyum Esik
Aluminium Sill
AJIOMUHWEBbIN MOPOT

fM”«__\'S::

(]
J

14

16
[E==—=]

Etek Saci
Toe Guard
. OBKA NINCT
Levha Esik Loall peiliim
Plate Sil e

MOPOI JINCTA \
ol dge \

7 )
13

DETAY A

DETAIL A ~

OETAMNb A

A Jpaii

ALUMINYUM ESIK VE ETEK SACI MONTAJ DETAYI
DETAIL OF TOE GUARD AND SILL ASSEMBLY
|= 3 NETANM CBOPKU ATITOMUHVEBOI O MOPOTA U HOBKU

s i glucll i g i

\4>Etek Sact | Toe Guard | FOBKA IACT | gluall gilisa

MEKANIZMA VE PANEL MONTAJI | MECHANISM AND PANEL ASSEMBLY | MEXAHW3M ¥ CBOPKA MAHEIN | LYy da )l a3

PANEL ALT
BOTTOM OF THE PANEL
MAHEJb HWXHAA

Aioll a gl

PANEL UST
TOP OF THE PANEL
MAHEJb BEPXHAA

2 kel Za Sl

/,4cel dokiimanlar igin www.merihasansor.com adresini

ziyaret ediniz!

See www.merihasansor.com for the contemporary files!
Mocetnte cant www.merihasansor.com ans nony4exus
aKTyarnbHbIX /:lOKyMeHTOB!

&) dal e www.merthasansor.com alise 54 g
alatiuall

MH-33 / Yayin Tarihi : 14.12.2022 / Revizyon No : 00 / Revizyon Tarihi :
Her turll degisiklik hakki sakhdir. / All changes are reserved.

Sayfa | Page | CTpaHuua | jasall :

Bce BuAbI U3MEHEHUI 3ape3epBMPOBaHbI.
Ak pine <l il plpil paan



M2P TAM BOY CAM PANEL MONTAJ ELEMANLARI 4+4+4 | M2P FULL LENGTH GLASS PANEL MOUNTING ELEMENTS 4+4+4

.
MERIH ! ING ELI BO1 MLT
KPENEXHDIE 3NEMEHTBI ANA CTEKNAHHON NAHEND M2P 4+hth| oS J sk ala) 780 S 55 palioM2P hh+h
TAM BOY CAM PANEL KAT KAPILARI | LENGTH GLASS PANEL ASSEMBLY | CXEMA CBEOPKW CTEKNAHHOW NMAHENWN M2P MOMTHOM ANWUHbI | gl 4asl Jsh
Mekanizma ve Panel Montaj Elemanlari | Mechanism and Panel Assembly Kit | MEXAHWU3M 1 anemeHTbI KpenneHusi naHen | &Yy da sl aeai palic
NUMARA : ADI DEMONTE KULLANILAN ALAN AGIKLAMA
NUMBER R e URE NAME DISASSEMBLE USAGE AREA NOTES
KONU4YecTBO . ) ums PA3BOPKA UCNONb3YEMAA NNOLWAOb OBbACHEHUE
A Bopal ] i Lariioa) dabesall s
Mekanizma montajinda 4 adet, Panel montajinda 6 adet
M8x18 FLANSLI CIVATA 2aFr‘]|:|ces assembly to mechanism, 6 pieces Assembly to
1 a ggﬁ?;léﬁ%GggﬁfﬁTEM 10 B cbope mexaHuama 4 wr.
o X, MBX18Ll B naHenbHOM MOHTaxe 6 L.
el sl g (o8 4 ) apand b dakd
EPQUPI I W E-7
Aski destek saci Ust montajinda 6 adet
TAM BOY CAM PANEL MONTAJ PiMi Aski destek saci alt montajinda 6 adet
FULL SIZE GLASS PANEL MOUNTING 6 pieces in the upper assembly of the hanger support
PIN sheet
2 ‘ MOHTAXHbI WTUGT AN 12 6 pcs in suspension support sheet sub-assembly
MONHOPA3MEPHOW CTEKNAHHOW 6 WTyK B BepxHei cbopke OMOPHOro nvcTa BeLlanki
MAHENU 6 WT. B N1OABECHOM OMOPHOM NncTe B cbope
ALalS Aaala j Aa ll (e s 2elial 6 5 laall acs daiual (g slall puanil) ol
6 aclial (s s oo 8 mpand U<
Aski destek saci Ust montajinda 6 adet
Aski destek saci alt montajinda 6 adet
M8 FLANSLI SOMUN Shp::tces in the upper assembly of the hanger support
3 mﬁ:ﬁAggig IE\IAUPITKA M8 12 6 pcs in suspension support sheet sub-assembly
- L& osn M8 6 WTyK B BepXHeit cOopke ONOPHOro NucTa BeLlanku
e R Sa= 6 LUT. B NOABECHOM OMOPHOM NNCTE B cBope
6 5 baall acs daiial (g slall pueail) i alid
6 aclal (u s o aand I
PANEL ASKI BAGL.SACI Panel montajinda 2 adet
10 KAPTA SSEGEEEHW MOABECKM 2 2 pieces Assembly (o panel
A A B naHenbHOM MoHTaxe 21T,
NAHENN Tk 2 i 1) e
Al GBMle Alin s pelion St
- KELEBEK SETI Panel kelebek montajinda 4 adet
1 PANEL GUIDE SHOES 4 4 pieces Assembly to panel
HABOP BABOYKA MoHTax B naHenb «6aboyka» 4 wr.
)il de gana 4 301 L3 5 gpead b dakid
M6x10 FLANSLI CIVATA Kelebek seti montajinda 4 adet
12 M6X10 FLANGED BOLT 4 4 pieces for assembly to panel guide shoes
BONT M6x10 C ®JTAHLIEM 4 nnsa cbopku komnnekta 6aboykm
el ol & MBX10 4 35 i de sane gaent b daks
M12 FLANSLI SOMUN Panel montajinda 4 adet
13 6 M12 FLANGED NUT 4 4 pieces Assembly to panel
®JIAHLEBASA FAVKA M12 B naHenbHOM MOHTaxe 4 wT.
s ol Ao sa M12 Aakd 4 dalll pans A
Servis kilidinde teleskopik kapilarda sol kapiya
solL sol kilit, sa§ kapiya sag kilit; merkezi kapilarda
ise sag kilit verilir.
If the landing door is a telescopic one,
Sadece mekanizma icin emergency opening device is given with left
SERVIS KiLIDI Only for the mechani(s}m lock at left telescopic one and with right lock at
sag | R . N
17 EMERGENCY OPENING DEVICE 1 TONLKO ANS MEXaHU3Ma right telescopic one.

F

CEPBUCHbIY 3AMOK
a2l J&8

LY sl e Laié

[ns Teneckonuyecknx Asepeii NesbIn 3aMoK
Ha neBoV ABepu, Npasblii 3aMOK Ha NpasoW
[BEPW; Ha LieHTparbHbIe ABEPU AaH NpaBblii
3aMok

Ll o1 ¢y Sl Ol Y1 b Aentl) J ey
388 3 all S an s ¢ ) Ll ) S ¢ )

BS-56 / Yayin Tarihi : 14.12.2022 / Revizyon No : 00 / Revizyon Tarihi :

Her tiirli degisiklik hakki saklidir. / Subject to change without notice.
BCe BUAS! MaMeHEHVIA APE3ePBHPOBaHbI. | L sine S il £1 5 s

Sayfa | Page | Crparuual sl : 01

Giincel

See www.

igin www. adresini ziyaret ediniz!

for the y file:

MoceTuTe cant www.

com Ans nony: aKTyanbHbIx

&% 2 pdwww.merihasansor.com-slssid a1 sl e




N
MERIH

M2P TAM BOY CAM PANEL MONTAJ ELEMANLARI 4+4+4 | M2P FULL LENGTH GLASS PANEL MOUNTING ELEMENTS 4+4+4

BO1 MLT

KPEMEMKHBIE 3NEMEHTDI ANA CTEKNAHHOM NAHEND M2P b+h+h| Jols Jshs ala) £.88 S 55 pualioM2P bl
TAM BOY CAM PANEL KAT KAPILARI | LENGTH GLASS PANEL ASSEMBLY | CXEMA CBOPKU CTEKNAAHHOM NAHENN M2P NONHOMN ANIUHDI | glad dagdsh
Kasa Montaj Elemanlari | Frame Assembly Kit | 9neMeHTbI cGOpky Kopnyca [s:ll guaas palie

NUMARA RESIM ADI DEMONTE KULLANILAN ALAN ACIKLAMA
NUMBER PICTURE NAME DISASSEMBLE USAGE AREA NOTES
KOnMYecTBo KAPTUHA nvsa PA3EOPKA UCNONb3YEMAA NNOLWAQbL OBBbACHEHUE
< gall = i Lasdial) dalusall s
M8x18 FLANSLI CIVATA Ust baslik montaj civatasi 6 adet
1 “ M8X18 FLANGED BOLT 6 6 pieces Header assembly bolt
BONT M8x18 C ®JIAHLIEM 6 WT KpenexHbix GONToB BEpXHEl KpbILLKM
i ol 2 MBX18 & 6 Aslall el a2 1
M6x10 FLANSLI CIVATA Ust baslik montaj civatasi 2 adet
P M6X10 FLANGED BOLT 5 2 pieces Header assembly bolt
BONT M6x10 C ®JIAHLIEM 2 WT KpenexHbix 6ONToB BEpXHEil KpbILLKMX
=i ol n 2 MBX10 8 2 gl Rl e 2
Ust baglik montaj civatasi 2 adet
2 pieces Header assembly bolt
M6 FLANSLI SOMUN 2 WT KpenexHbIX GONToB BEPXHEN KPbILLKMA
3 6 M6 FLANGED NUT 4 ok 2 slell Aasial) a2
®NTAHLIEBASA FAMKA M6 Etek saci destek pargasi montajinda 2 adet
e il s ie ea MB 2 pieces Asembly to fixing Toe Guard
2 WT. Anst c6OPKM OMOPHOI NNACTUHbBI 106KM
hall milieal peall dakd gand b (linkd
" Alt esik sacinin yan direklere montajinda 6 adet
“ mgxg Etﬁmgggg’g‘:ﬁ 6 pieces Sill lower sheet assembly to side pillar
4 X 6 6 WT. ANA KPenneHUs HKHe NOPOroBoi NNACTUHLI K
BONT M8x12 C ®NIAHLIEM 60KOBbIM CTOIIKaM
@ ol E o M8X12 i) Al el il i) gand b o
- Ust konsol montajinda 2 adet, alt konsol montajinda | 1200 mm ve iistii kapilarda 1 adet fazladan verilir.
m1ggg -Srg\l{JAAgE/ﬁZ(\)K BOLT 3 adet For 1200 mm and above size doors one more will be added
5 BONT M10x25 NOMAOH 5 2 pieces for top support, 3 pieces for bottom support |1 gononHuTensbHLIe AeTanm AaHbl Ans Asepert 1200 MM 1
i M10x25 AN 2 LUT. B BEPXHEN KOHCONW, 3 LUT. B HIKHEIN KOHCONM Bonblue
olel 2 1 (55t Jomiil gpand b (ind ¢ il Sl qpant (8 @RS Ak 1 G JSI 5 e 120000 Gl b by
M10 SOMUN Ust konsol montajinda 2 adet, alt konsol montajinda | 1200 mm ve istii kapilarda 1 adet fazladan verilir.
M10 NUT 3 adet For 1200 mm and above size doors one more will be added
6 j FAVIKA M10 5 2 pieces for top support, 3 pieces for bottom support |1 gononHuTenbHLIE AeTanm AaHbl Ans Asepert 1200 MM 1
iLyn MO 2 WT. B BEPXHEit KOHCOMW, 3 LIT. B HIDKHE koHcorm | Gonblue
= 5 st Jomil gaand b (lindd ¢ il Jomiill grant 3 @S G Ak 1 e SSI 5 e 12000 Gl 3 sy
3/8 KALIN PUL Ust konsol montajinda 2 adet, alt konsol montajinda | 1200 mm ve iistii kapilarda 1 adet fazladan verilir.
3/8 THICK FLAT WASHER 3 adet For 1200 mm and above size doors one more will be added
7 [ — ] 3/8 TONCTAS NEYATD 5 2 pieces for top support, 3 pieces for bottom support |1 gononHUTeNbHLIE AeTamm AaHbl Ana Asepert 1200 MM 1
fuad (L) 4aa(3/8 2 WT. B BEpXHEit KOHCOMW, 3 LIT. B HIDKHE koHcorm | Gonblue
LA (L)) 43l(3/8) 5 st Sl gaand b (lindd ¢ il Jomiill grant 3 @S G |Aak 1 e SSI 5 e 12000 Gl 3 sy
xiaggﬁ;’;’g;rggggbg Kasa Ust montajinda 2 adet
8 COEOUHEHUE KOIS’I'IYCA ) 5 2 pieces for fixing of frame from top.
Al B cnyyae BepxHei cGOpku 2 WT.
KOHCONb Gakad 2 Ulall 3018l aaens
Saelill dla s Joai
M8x15 ALTIKOSE CIVATA Aliiminyum esik montajinda 2 adet
13 HEX CAP BOLT 2 2 pieces Assembly to aluminium sill
M8x15 LUECTUMPAHHbBIV BONT B aroM1H1EBOM KpenmieH nopora 2 wr.
Al 450 & xM8X18 A 2 o pia¥l e guans
Aliiminyum esik montajinda 2 adet
mg Etﬁ:gLEIDS(N)L'\f':'JN 2 pieces Assembly to aluminium sill
14 ‘ ONAHLEBAS FAVIKA M8 2 E;n;ow)lzme:ﬁzm Kpggenmm nopora 2 wr.
e ol e sn M8 el e
Etek saci montajinda 4 adet,Etek saci destek parcasi
VIDA METRIK 6x15 HBI montajinda 2 adet
“ 6X15 HEX SOCKET 4 Assembly to Toe Guard 2 Assembly to fixing Toe
15 COUNTERSUNK SCREW 6 Guard
BUHT METPUYECKMI 6x15 HBI 4 WwT. ANs c6opKU 10BOYHOM NNACcTUHLI, 2 WT. Ans
HEX KPEMNMEeHs ONOPHOI YacTH 060YHON NNACTUHbI
15%6 £ » HBIHEX ol Al an 5 (il ¢ rloal) ilian et i il o))
Zhall il
W
S\'\\\s\ ETEK SACI DESTEK PARGASI Etek saci destek pargasi montajinda 2 adet
16 N SUPPORT PART FOR TOE GUARD P 2 pieces Asembly to fixing Toe Guard
OMOPHAA YACTb KOBKM 2 wt. AnA c6OpKM OMOPHOI NAACTUHBI KBKN
Zhall milioal peall dxks hall mlieal poal) dals grand b linkd
(108X208) 700-900 mm kapilarda kullanilir.
N J 00-900 mm use it at the door.
’ (100X275)1000-1300 mm kapilarda kullanilir
N 1000-1300 mm use it at the door.
Wcnonb3ayetcs Ha asepsx (108X208) /700-900 mm
l] Wcnonb3ayetcsa Ha asepsax (100X275) /1000-1300 mm
Kasa alt montajinda 3 adet siaks 208-900/108-700 ! 53! b o3850
KASA BAGLANTI KONSOLU 3 pieces for fixing of frame from bottom. ials 275-1300/100-1000 1541 3 pasins
FRAME SUPPORT (108x208) 2 3 i 52 g
9 COEAVHEHWE KOPMYCA 3 - 3w *1200 mm ve Ustii kapilarda 1 adet fazladan verilr.

KOHCOMb
a0l dliay Joaié

BS-56 / Yayi Tarihi : 14.12.2022 / Revizyon No : 00 / Revizyon Tarihi

Her tirli de
Bce Buab Mawe

ik hakki sakiidr. / Subject to change without notice.
HUIA 3aDE3EPBNPOBAHSI, | L sine =1l ¢ 5] gsan

B cnyyae cbopku 3 wr.

Sayfa | Page | Crpanuual il : 02

*For 1200 mm and above size doors one more will be added.
*1 pononHuTenbHLIe AeTanu AaHbl Ans Asepeit 1200 MM v
6Gonble
Gaki 1 G S 5 pe 120008 ¥ i e ¥

sini ziyaret ediniz!

See
Mocetute cait M ANA NONYHEHNA aKTyanbHb) !
32445 www.merihasansor,com il Al Jai g




	Sheets and Views
	MLT B01 M2P TAM BOY CAM PANEL MONTAJ HARİTASI-Layout1


